L
Z
-
-
>
=
= |

PLUTO

Operating, Maintenance

& Spare Parts Book

Quivogne UK Ltd.
Fen Farm,

Tel: 01473 730 576

Fax: 01473 730 681
web: www.quivogne.co.uk

e-mail: info@quivogne.co.uk

Washbrook,
Ipswich,
Suffolk.

IP8 3HE



TECHNICAL ADVICE FOR SAFETY
MACHINE DESIGNED FOR AGRICULTURAL USE

Please read the advice given below before starting to operate. This machine is designed
for agricultural use only. If used in a different capacity we will not be held responsible
and the user will be responsible for his own actions.

People using the machine must be advised of the dangers. Comply with accidental
protection notices, with work medical regulations with the road traffic regulations with the
European Community regulations "Agricultural Machine Instructions”. Any technical
modification will be without the agreement of the manufacturer and we will not be held
liable for the risks.

GENERAL BASIC RULES - SAFETY INSTRUCTIONS - ACCIDENT PROTECTION

Before each working session please ensure that the machine and tractor are in good
working order.

1. Comply with the advice and safety instructions described in the operating book.
2. Read the stickers on the machine as they give important information.
3. Comply with safety instructions and the Road Traffic Regulations at the time of each
use.
4. Read the operating book carefully before using the machine.
5. Avoid wearing loose clothing near the machine as it could be caught on the PTO
shaft, rotors etc.
6. To avoid all risks of fire and premature corrosion keep the machine clean.
7. Make sure that no person stands near the machine before driving and working.
8. Never carry people on the machine. Do not stay on the machine in transport
position or when in working position.
9. Only use the equipment provided by the manufacturer to couple the machine.
10. Couple the machine on the tractor, raise the machine carefully to avoid risks of
accidents.
11. Always take into consideration the weight and width of the machine on the road.
12. Always set the lighting system, signal system and transport locks for road
transportation.
13. Leave the semi-automatic coupling ropes loose so as to avoid the release of the
locking system during transport.
14. Do not leave a moving tractor unattended. Stop the engine, disengage the PTO
shaft and put on the handbrake.
15. When you steer to couple the machine make sure the braking capacity is sufficient —
the braking is influenced by the weight of the machine coupled on the tractor.
16. In transport pay attention to the weight transfer when turning sharp corners and
other road obstacles.
17. Only use the machine when all the safety and protection requirements have been
followed.
18. Stop the machine immediately when someone arrives on or near the work area.
19. Put the machine on the ground, stop the engine, put the handbrake on and take the
key out of the tractor before leaving it.
20. Do not stand between the tractor and the machine if they are not completely
stabilized.
21. Do not use the machine if tired, under the influence of alcohol or on drugs.
22. Keep the reflective apparatus clean on the front and rear of machine.



MOUNTED MACHINE:

Make sure that the lifting system is working smoothly before coupling the machine
on the tractor linkage.

Make sure the linkage category of the machine is the same as that of the tractor.
Be careful when standing near the linkage system area. There are risks of crushing
and cutting.

Do not stand between the machine and the tractor during the coupling and when
you fit the top link.

Adjust the check chains of the linkage of the tractor to avoid excessive sway.

In transport lock the operating lever of the linkage.

Set the lighting apparatus, signal system and required precautions for transport on
the road.

Put on the safety pin and release the locking system in transport position.

Check the following regularly: axles, lynch pins, articulation pins, linkage bar.

SEMI MOUNTED & TRAILED MACHINES:

o pODbPE

®NO

11.

12.

Make sure that the drawbar, turning link, fix link and hook is in good working order.
Check the connection to the tractor: linkage pins, hook, axles, pins etc.

Do not stand between the tractor and the machine at the time of coupling.

Never attach a trailed machine to the top link hitch point of the tractor

-SERIOUS RISK OF OVERTURNING

Regularly check and clean the hydraulic pipe connection, rams safety valves on the
road etc.

In transport put on the safety pins and release the locking system.

In transport close the safety valves of the lifting rams of the machine.

When transporting drive carefully on the road especially on sharp curves and on
bridges etc.

Set up lights, signal systems and transport locks for road transportation.

Do not uncouple the machine when on sloping ground. If necessary place a
securing block behind the wheel.

Before leaving the tractor uncouple the machine. Lay the machine on the ground or
on the support stand.

Open and close on a flat area with the tractor running at low revs.

MACHINE WITH HYDRAULIC EQUIPMENT:

1.

RON

Check the hydraulic kit, pipes, connections and valves are all in smooth working
order before use.

Read the setting up procedure before use as shown herewith.

Before use fill up the hydraulic circuit by moving the spool valve of the tractor.
Keep people away from the driving area and be careful with large unfolding
machines.

IMPORTANT - In transport close the safety valves of the rams.

On vertical and lateral folding machines put all release pins on.

Do not attempt to execute more than one operation at a time. Wait for one to finish
before starting another.

Carry out all the operations on a flat surface with the tractor running at low revs.
Leave the machine on a flat area.



PTO SHAFT:

RPPOOO~NOOPAWNERE
.H.Olllllllll

=
N

=
w

14.

15.

16.

Use the PTO shaft recommended by the manufacturer, which has a CE Mark.

Keep the guards and covers on the PTO Shaft.

At all times be careful with the PTO Shaft.

Never attach the PTO when the machine is lifted.

Lift the PTO Shaft to check that the guards move freely and cover the shaft.
IMPORTANT - Secure the chains of the PTO Shaft to ensure protection.

Before connecting the PTO Shaft make sure the RPM is the same as the machine.
When engaging the PTO Shaft ensure that no person is standing near the machine.
Never engage the PTO when the engine is a stopped or running at high rev.
Ensure that no person stands near the moving parts of the machine.

Do not allow hands, feet or any other part of the body near the moving parts of the
machine.

Disengage the PTO Shaft if the work becomes too much for the machine -

DO NOT OVERSTRAIN THE PTO.

Do not stand near the working machine even if the tractor PTO is disengaged
WAIT FOR ALL MOVING PARTS TO STOP.

Carry out maintenance, greasing, cleaning and all other necessary work when the
PTO Shatft is disconnected, the engine is stopped, the key away and the machine is
stabilized.

Position the disconnected PTO Shaft on supports in order to avoid damage when in
transport.

IMPORTANT - Always replace a broken or defective part by an original part, which
has a CE Mark.

MAINTENANCE:

1.

Carry out all maintenance, greasing, cleaning and any other work on the machine
ONLY when the machine is stopped, stabilized, engine stopped, handbrake on and
key out.

Regularly check the bolts, linkage, link pin, articulation axles, wearing parts often.
Tighten them regularly and if necessary replace them with original parts.

For all work that needs to be carried out under the machine make sure the unit is
wedged and supported carefully to avoid the risk of crushing. Take care with all
parts that could fall or uncouple from the machine when this maintenance is being
carried out.

Wear gloves for all work that needs to be carried out on the machine. Be careful on
sharp edges.

Before undertaking greasing clean carefully the surplus grease and oil.

Before all welding operations on the machine when it is coupled with the tractor
disconnect the cables of the battery.

Always replace the wearing parts or damaged parts with original ones.



PRUDENCE !
CAUTION !

VORSICHT !
PRUDENZA !
i CUIDADOQ !

Re——

WARNING & INFORMATION STICKERS ON THE MACHINE

Before leaving the tractor for any operation on the machine, stop the engine and
wait for the complete stop of any moving parts

Before starting to operate the machine read the advice and safety instructions
given in the handbook. Before each use, check all the protection devices and
tightness of bolts.

GRAISSAGE
Paliars toutes les B hewres

heures
GREASING
Bearings every & hours

SCHMIERUNG
Lager alle 6 Stunden

Autres graisseurs toules bes 20 1 heurs dutiisation, ot enguite, tou-

Dnher greasenipplesevery20hours  than, every 20 hours

wemsinamsens | QUtlines the greasing instructions and frequency for tightening

e les 20 heures
BOLTING
Checking after the 151 hour esing bOItS -

SCHRAUBEN
Uberpritung den Schrasten nach

Stunden

Andere ernippein alle 20 ng. dannalle

20 Stunden

Indicates where grease nipples are located that need greasing.
Hi—--




Adjusting the working height of the tines

- The adjustment for the working depth of the tines is made through the 3 point
linkage to the tractor

- Further adjustment can be made through the discs and rear roller

- The frame of the tines must be parallel to the soil for level and effective working.
This adjustment is made through the 3 point linkage of the tractor

Adjusting the discs working depth.

The discs working depth is primarily controlled by the adjustment of the linkage from the

subsoiler unit to the discing unit. Secondary adjustment is then the use of the rear roller
as a means of depth control.



Adjusting the rear roller in Figure 1.

=

Ensure that all pins are removed from item number 3.

Place the machine to the desired discing depth and the roller will move accordingly.
3. Place pins 4 and 5 above and below the rollers bar to lock the roller in place.

Ensure that you place the pins in the same location for the other item 3 on the other
side of the machine

\

N

®

Adjusting the height of the levelling fingers in Figure 2.

=

To be done after adjusting the roller and discing depth.

Adjust the fingers (item 1) to the desired height.

3. Insert the pin (item 4) into item 2 as shown in the diagram ensuring that

the corresponding holes line up.

Remember to place the R clip (item 3) into position to stop the pin from falling out.
5. Try to ensure that both levelling finger brackets are aligned at the same height.

N

P

Figure 4



Adjusting the angle / overlap of the discs in Figure 5.

The discs are preset in the factory at the correct angle / overlap and should not need to
be altered. However if the angle is not sufficient you may alter the angle / overlap by
turning the adjusting screw to the indicated value as shown in figure 3 for your machine.

’ N Modele Valeur de X | ValeurdeY Figure 5
Te——te—=—=1r 3m rigide 20 90
‘i"ﬂ 4m rigide 20 90
n D 4m repliable 20 45
—=ra o 2 i 5m repliable 45 65
E;E ——=——= 1 6m repliable 20 45

Adjusting the height of the deflectors in Figure 6

Once set, the deflectors need not be adjusted, as the depth of the discs governs the
height of them. The recommended height of the deflector plate is approximately 10mm

above the ground.

Goupille

Broche de reglage

— a

]

S

10

I

I —=
B

Q

@)

Deflecteur




©0000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

p—
&~
~
o o
>3

P

[~
y— =

.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.

.

.

.

.

.

.
.
.
.
.
.
.

.

.

.

.

.

.

.
.
.
.
.
.
.
.

.

.

.

.

.

.

.
.
.
.
.
.
.

.

.

.

.

.

.

.
.
.
.

©000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000020

©00000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000020



09/2007

PLUTO
N°1




PLUTO au 08-2007

Rep. Nom du produit Beschreibung Description Designacion HanmenoBanue Code
1  Axe @ 32x149 de 3 point (Lg 170 totale) Achse Axle Eje Ocp III 32x149 3-i Toukn AXE32001
2 Axe @ 25x180 3éme point Achse @25X180 Axle @25X180 Eje @25X180 Ocp 3-it Toukn I 25x180 AXE25036
3 Goupille beta @6 Stift beta @6 Pin beta @6 Pasador beta @6 Mtugpr beta 16 GOU06000
4 Chassis PLUTO au 08-2007 Rahmen Main frame Cajonera RDL03006
5 Bras oxy de rouleau PLUTON Kurbelarm Crank Brazo RDL03040
6  Ecrou nylstop M24 Zn Mutter M24 Nut M24 Tuerca M24 Taiika nylstop M24 Zn ECR24003
7 Rondelle plate  25x50x7 Scheibe 25x50x7 Washer 25x50x7 Arandela 25x50x7 IMnockas maiba 25x50x7 RONO02503
8  Vis T.H.24x 80 8.8 Zn (partielisse Iy 19mm) Schraube 24x80 Screw 24x80 Tornillo 24x80 VIS24021
9  Broche @20x75 Spindel @20x75 Pin @20x75 Pasador @20x75 IMtepe M20x75 BRO02003
10 Vis T.H.18x 60 8.8 Zn Schraube 18x60 Screw 18x60 Tornillo 18x60 Bont T.H.18x 60 8.8 Zn  VIS18003
11  Ecrou nylstop M18 Zn Mutter M18 Nut M18 Tuerca M18 Iaiika nylstop M18 Zn ECR18002
12  Cadre de rouleau PLUTON Halter Bracket Soporte RDL03050
13  Etrier @14x 62x 90/50 U- Bolzen @14x62x90/50 U- Bolt @14x62x90/50 Brida en U @14x62x90/50 ETR14001
14  Décrottoir pour roue ROLLCREST Abstreifer Scraper Raedera DECO00050
15 Rondelle plate  14x35x3 Zn Scheibe @14x35x3 Washer @14x35x3 Arandela @14x35x3 IMnockas maiba 14x35x3 Zn RON01404
16  Ecrou nylstop M14 Zn Mutter M14 Nut M14 Tuerca M14 Taiika nylstop M14 Zn ECR14002
17  Bequille tube carré de 45 Ig 725 Stander Stand Soporte Omopa mns mepabouero nono BEQ04512
18 Clé @16 Ig 180 Ig pliée BICHROMATEE Spindel @16x180 Pin @16x180 Pasador @16x180 CLEO1601
19 Arbre @ 70Ig 2930 Welle Shaft Arbol ARBO07060
20 Roue ROLLCREST @600 Rad Wheel Rueda RFT60701
21 Rondelle plate  71x100x6 Scheibe Washer Arandela IMnockas maiiba  71x100x RON07101
22 Ecrou nylstop M18 Zn Mutter M18 Nut M18 Tuerca M18 Iaiika nylstop M18 Zn ECR18002
23 Palier UCF 212 complet Lager UCF 212 Bearing UCF 212 Cojinete UCF 212 Mommmnuuk B cbope UCF  PALO6000
24 Vis T.H.18x 60 8,8 Zn filetagetotal Schraube 18x60 Screw 18x60 Tornillo 18x60 VIS18017

N



09/2007
PLUTO
N°2

1R y
i (==

)




PLUTO au 08-2007

Rep. Nom du produit Beschreibung Description Designacion HanmenoBanue Code
1  Cadre de rouleau PLUTON Halter Bracket Soporte RDL03050
2 Etrier @16x 82x120/40 U- Bolzen @16x82x120/40  U- Bolt @16x82x120/40 Brida en U @16x82x120/40 Cxkoba II16x 82x120/40 ETR16002
3 Support de bati de herse a peigne Halter Bracket Soporte Omnopa croiiku rpebenuaroit RDLO2090
4 Ecrou nylstop M16 Zn Mutter M16 Nut M16 Tuerca M16 Taiika nylstop M16 Zn ECR16002
5  Vis T.H.12x 35 8.8 Zn filetage total Schraube Screw Tornillo Bonr T.H.12x 35 8.8 Zn n VIS12009
6  Piece de blocage de bati de herse a peigne Befestigung Assembling parts Fijacion Brokuposounbrit mexannsm  RDL02091
7  Ecrou nylstop M12 Zn DIN 985 Mutter M12 Nut M12 Tuerca M12 Iaiika nylstop M12 Zn DIN ECR12002
8  Bati de herse a peigne Ig 2785/ 14 dts Rahmen Frame Cajonera Ocb 3annux rpebenok 1. 2 VIBO0069
9  Vis T.H.10x 60 6.8 Zn Schraube Screw Tornillo Bont T.H.10x 60 6.8 Zn  VI|S10013
10 Dent de herse a peigne @10 Ig 400 Zinken Tine Diente 3y6 rpebenuaroit Gopoukn n DTS21100
11  Ecrou nylstop M10 Zn DIN 985 0871 Mutter M10 Nut M10 Tuerca M10 Iaiika nylstop M10 Zn ECR10002

N2



09/2007
PLUTO
N°3

g sr099Y

A=8+9+1O+11+12
B=6+7+8+9+10+11+12+13+14+16




PLUTO au 08-2007

Rep. Nom du produit Beschreibung Description Designacion HanmenoBanue Code
1  Ecrou nylstop M14 Zn Mutter M14 Nut M14 Tuerca M14 Taiika nylstop M14 Zn ECR14002
2 Bride support de disque DISKATOR Bride Bridle Brida Onopneiii ¢maneu aucka I RDL05053
3 Amortisseur caoutchouc @40 Ig 200 DISKATOR Stossdampfer @40 Ig 200  Shock absorber @40 Ig 200 Amartigador @40 Ig 200 Pesunoseiit amoprusarop I RDL05052
4 Jambe de disque @560 AR nue (rltd40) DISKATOR  Halter Bracket Soporte IMonnopa mucka II560 3anne RDL05140
5  Vis T.H.14x 50 8,8 Zn filetagetotal Schraube 14x50 Screw 14x50 Tornillo 14x50 V1S14044
6  Ecrou H. M30x200 frein DIN 980- 8 ZG 5 MICRON Mutter Nut Tuerca Taiika H. M30x200 ECR30018
7  Rondelle plate  31x60x5 Scheibe Washer Arandela IMMaiiba nmockaa 31x 60x RONO03100
8  Joint alévre @ 60x 75x 8 Dichtung Tight joint Junta JOI06006
9 Bague @ 40x 60 Ig 11,5 Buchse Bushing Casquillo BAG04011
10 Circlips intérieur @ 75 Seegering Circlip Anillo Buytpennee cronopuoe kon CIR07505
11  Roulement bille contact oblig2 rang @75x@40x37 Lager Bearing Cujinete IMapuxonommmmauk II75xIIT RLT90001
12 Moyeu pour rlt @40 et dsq @560 DISKATOR Nabe Hub Cubo Crynmuua nns nopumnauka  MOY00027
13 Joint torique OR 70 x 3 O-Ring 70x3 O-Ring seal 70x3 Junta toroidal 70x3 IMpoxmagka OR 70 x 3 JOI07003
14  Axe moyeu de disque @560 (@40) DISKATOR Achse Axle Eje Ocb crynuubl aucka L1560 RDL05142
15 Disque 565x4,5 CRA4 trous @14 sur @98 R725 Scheiben Disc Disco Huck  565x4,5 CR 4 otB. DSQ05632
16  Vis T.H.12x 20x1,25 10.90 filetage total Zn Schraube Screw Tornilio Bbont T.H.12x 20x1,25 10.9 VIS12068
17  Jambe de disque @560 AV nue (rlt@40) DISKATOR Halter Bracket Soporte IMonnopa mucka 1560 nepe RDL0O5141
A Moyeu, rlt @40, circlips,bague et joint DISKATOR Nabe Hub Cubo MOY00031

Moyeu, rlt @40, joint et axecomplets DISKATOR Nabe Hub Cubo MOY00032

N3






PLUTO au 08-2007

Rep. Nom du produit Beschreibung Description Designacion HanmeHoBaHHe Code
1  Ecrou nylstop M16 Zn Mutter M16 Nut M16 Tuerca M16 Taiika nylstop M16 Zn ECR16002
2 Bras de déflecteur PLUTON -PLUTO Kurbelarm Crank Brazo RDL03060
3  Vis T.H.16x 40 6.8 Zn Schraube 16x40 Screw 16x40 Tornillo 16x40 Bont T.H.16x 40 6.8 Zn  VIS16004
4  Tole de déflecteur PLUTON -PLUTO Kupplung Linkage Enganche RDL03070
5  Vis T.H.24x170 8,8 Zn Schraube 24x170 Screw 24x170 Tornillo 24x170 Bont T.H.24x170 8,8 Zn VIS24008
6  Support de dent PLUTON -PLUTO Halter Bracket Soporte RDL03080
7  Ecrou nylstop M24 Zn Mutter M24 Nut M24 Tuerca M24 Iaiika nylstop M24 Zn ECR24003
8 VisT.H. Schraube Adjusting Pin Tornillo Bunt T.H.24x100 8.8 TMAO00001
9  Ecrou nylstop M24 Zn Mutter M24 Nut M24 Tuerca M24 Iaiika nylstop M24 Zn ECR24003
10 Dent intermédiaire PLUTON -PLUTO Zinken Leg Diente PLLO0001
11 VisT.H.16x 75 8.8 Schraube Screw Tornillo PLS00001
12 Ecrou nylstop M14 Zn Mutter M14 Nut M14 Tuerca M14 Taiika nylstop M14 Zn ECR14002
13  Vis T.H.20x170 8.8 Zn DIN 931 Schraube Screw Tornillo VIS20056
14  Ecrou nylstop M20 Zn DIN 985 Mutter M20 Nut M20 Tuerca M20 laiika nylstop M20 Zn DIN ECR20003
15 Dentde PLUTON-PLUTO Zinken Foot Diente PLFO0001
16 Weld on Tip TMPO0O0001
17 Weld on Wing with Tip TMWO00001

N%4






PLUTO au 08-2007

Rep. Nom du produit Beschreibung Description Designacion HanmenoBanue Code
1  Chassis SCD 3,00m Rahmen Frame Cajonera SS000300
2 Goupille beta @6 Stift beta @6 Pin beta @6 Pasador beta @6 Itudr beta 116 GOU06000
3 Broche ©&36,5/28 Ig 115/125 total 285 1 trou SSD SS  Spindel Pin Pasador MTeipe 1M136,5/28 nn.115/12 BRO36501
4 Axe @ 25x180 3éme point Achse @25X180 Axle @25X180 Eje @25X180 Ocp 3-it Toukn III 25x180 AXE25036
5 Barre 3 point @ 25 / 30x3 /tube 275 / 430-650 Oberer verstellbarer lenker  Top link Brazo de enganche BAR25020
6  Axe @ 28x122 3eme point (Lg 155 totale) Achse Axle Eje AXE28006
7 Bague @ 30x 45 Ig 58 Buchse Bushing Casquillo BAG03009
8  Bras dattelage AR de SCD N3 Kurbelarm Crank Brazo SS000322

N5



	Pluto Parts Book english edit 22.02.08
	Pluto operating book first part 22.02.08
	WARNING & INFORMATION STICKERS ON THE MACHINE

	pluto page1
	operating01
	1. OBJET DE LA NOTICE D’INSTRUCTIONS
	1.1. A QUOI SERT LA NOTICE ?
	1.2. SYMBOLE DE MISE EN GARDE
	1.3. CONSERVATION
	1.4. COORDONNEES UTILES

	2. IDENTIFICATION DE LA MACHINE
	2.1. IDENTIFICATION :
	2.2. CARACTERISTIQUES TECHNIQUES
	221. QUALIFICATION DE L’OPERATEUR
	222. POSTE DE TRAVAIL

	2.3. EQUIPEMENTS DE BASE
	231. APPAREIL RIGIDE :
	232. APPAREIL REPLIABLE:


	3. NOMENCLATURES DES AUTOCOLLANTS
	4. SECURITE
	4.1. GENERALITES
	4.2. EQUIPEMENTS DE PROTECTION INDIVIDUELLE
	4.3. CONDITIONS D’ENVIRONNEMENT
	431. TRAVAIL SUR TERRAIN EN PENTE
	432. ECLAIRAGE ET TRAVAIL DE NUIT
	433. LIGNES ELECTRIQUES AERIENNES
	434. RISQUES D’INCENDIES

	4.4. PRODUITS TOXIQUES
	4.5. RESPONSABILITES DU FABRICANT ET DE L’UTILISATEUR
	4.6. ATTELAGE DE L’APPAREIL

	5. ENTRETIEN
	5.1. GENERALITES
	5.2. OPERATIONS DE SOUDURE
	5.3. ENTRETIEN GENERAL
	531. GRAISSAGE

	5.4. INTERVENTIONS HYDRAULIQUES
	541. GENERALITES
	542. VALVES ET VERINS

	5.5. REPARATIONS
	5.6. NETTOYAGE
	561. PORT D’EQUIPEMENTS DE PROTECTION INDIVIDUELLE
	562. RECOMMANDATIONS
	563. CONTROLE APRES NETTOYAGE
	564. REMISAGE
	5641) Entretien préalable
	5642) Stockage
	5643) Contrôle préalable à la remise en marche



	6. MISE EN ROUTE
	6.1. RECEPTION DE LA MACHINE
	6.2. MONTAGE
	621. GENERALITES
	622. METHODE DE MONTAGE  ( fig 1).

	6.3. ATTELAGE DE L’APPAREIL
	6.4. MISE EN POSITION DE TRAVAIL
	6.5. MISE EN POSITION DE TRANSPORT

	7. TRANSPORT SUR ROUTE
	8. REGLAGE
	8.1. REGLAGE DE PROFONDEUR DE TRAVAIL
	8.2. REGLAGE DU ROULEAU ARRIERE ( fig. 3 )
	8.3. REGLAGE DE LA HERSE A PEIGNES ( figure 4 ).
	8.4. REGLAGE DU CROISEMENT DES DISQUES( figure 5 ).
	8.5. REGLAGE DES DEFLECTEURS ( figure 6 ).
	8.6. UTILISATION
	9. SCHEMA HYDRAULIQUE ( POUR APPAREIL REPLIABLE ).

	10. ANNEXE
	10.1 POSITIONNEMENT DES AUTOCOLLANTS

	11. ECLAIRAGE
	12.CONSEILS TECHNIQUES DE SECURITES APPAREIL DESTINE A USAGES AGRICOLES

	Pluto Parts Book english edit 22.02.08



